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Induction of remission in acute promyelocytic leukemia
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4.2 Posology and method of administration

Paediatric population
Th is limi f

4.3 Contraindications

Known allergy to tretinoin, retinoids. ..

4.8 Undesirable effects

Reporting suspected adverse reactions after authorisation of the medicinal product is
important. It allows continued monitoring of the benefit/risk balance of the medicinal

product,

Any suspected adverse events should be reported to the Ministry of Health according to the

National Regulation by using an online form at the following link:
https://forms.gov.il/globaldata/getsequence/getsequence,aspxformType=AdversEffectMe

dic@moh.gov.il
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5.3 Preclinical safety data
In animal experimental tests it was shown that in all investigated species the acute toxicit

of tretinoin administered orally is low. After a longer period of administration rats exhibit a

dose- and time- ndent bone matrix dissolution ecrease in erythr nt an

toxic alterations in kidney and testes .
Dogs mainly exhibited disorders concerning spermatogenesis and hyperplasia of the bone

marrow .

.30 mg/kg/day was associated with toxic effects including weight loss, dermatological and

testicular changes .
Reproduction studies in animals have demonstrated the teratogenic activity of tretinoin.
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